arrowhead

Industrial Services Lid

Manufacturer

Address

EC Certificate of Conformity

Certificate N2
CCA-1266-007-1402
Catalina Cylinders o
12452 Monarch/7300 Anaconda Avenue

Garden Grove, CA

Country USA

Regulation[s]:
Design Specification:

Inspectidn Body [Xa]:
Address:
Identification Number:
Type Approval N2:

Cylinder Type:

Drawing N2:
Manufacturing Batch N9:
Serial N2 Range:

Total Tested:

Customer
Address

Country ITALY

PED 97/23/EC

EN ISO 7866:2012

Arrowhead Industrial Services Limited
Orion House, 14 Barn Hill, Stamford, Lincolnshire, PE9 2AE, United Kingdom |

Inspector’s Mark f

1266
USA-11-02-189-002

Seamless aluminium alloy
$80.3-GV
AH852,AH853,A1001

From: GV0003457
505

AEROTECNICA COLTRIS.P.A.

VIA COLLI STORICI 177
SAN MARTINO DELLA BATTAGLIA 25010

To:
Total Accepted: 505

GV0003961

Manufacturer’'s Mark

CATALINA

The undersigned hereby declare that the Conformity Assessment Requirements of the above
referenced Regulations have been carried out satisfactorily and that the cylinders accepted conform
to the Design Specification. Test reports are supplied separately.

General Remarks:

Date of Inspection: October,2014 Signature

IS Body Inspector: |

Miguel Garay

Approved by: Signature Digitally signed by

Simon Davies

Certifying Inspector

Arrowhead Industrial Services Limited

{./ R LD

Simon Davies

DN: cn=Simon Davies,
o=Arrowhead Industrial
Services Ltd, ou,
email=simon.davies@ar
rowheadis.com, c=GB
Date- 20141013

15:02:36 +01'00"




DATE: 10-09-14 MODEL:

CERTIFICATE OF CONFORMANCE
Application of ISO 7866:1999

Seamless Aluminum Cylinders Model No. S80.3

MANUFACTURED FOR: STOCK

MANUFACTURED BY: CATALINA CYLINDERS,
7300 ANACONDA AVENUE, GARDEN GROVE, CALIFORNIA 92841

QUANTITY: 123

SERIAL NUMBERS: GV0003839 TO GV0003961

BATCH NUMBER(S): AT001 HEAT NUMBER(S): RS5
TECHNICAL DATA:

Service Pressure: 207Bar Test Pressure: 311 Bar
Nominal Size 184.2 mm OD Minimum Wall: 12.1 mm

657.9 mm Long (without cap and without valve)

Nominal Volumetric Capacity: 11.1 Liters

CONSTRUCTION:  Backward Extrusion to Form a Seamless Shell, the open end is closed by swaging.

S80.3

MATERIAL AND HEAT TREATMENT:  AA Alloy Designation 6061A. Solution Treatment and Artificial Aging to the

6061 T6 Condition

STAMP MARKING: Markings as noted on layout attached to this certificate.

I hereby certify that I have determined the cylinders covered by this Certificate of Conformance have been
manufactured in accordance with the requirements of ISO Standard EN ISO 7866:2012, and have passed all the

inspections and tests required by this ISO Standard.

Remarks:

CATALINA CYLINDERS
Garden Grove, CA

Signed;ﬁm

Inspector )
10-09-14

Date:




PRODUCTION TEST DATA

Measurement of Cylinders

Batch No. Serial Numbers Water Capacity Minimum measured thickness
Al001 GV0003839- 100% Inspected all 100% Wall Thickness 100% Base Thickness
GV0003961 capacities 11.1L or Inspected all above Inspected all above 18.7 mm
greater 12.1 mm minimum minimum
Mechanical Testing
Batch . Flattening | Burst Test Burst Hard
No. Serial Numbers Cast No. Yield Stress Tensile Elongation Test Serial No. Test (Bar) ardness
(Mpa) Stress (Mpa) %
AT001 GV0003839 to RS5 329.2 349.4 18.7 OK GV0003863 562.1 OK
GV0003961
316.3 355.2 215
Record of Chemical Analysis of Material for Cylinders
HEAT NoO TYPE OF ANALYSIS CHEMICAL ANALYSLS
(HeaTt CODE) {LADLE OR CHECK) Si Fe Cu Mn Mg Cr 7n Ti Pb Bi
RSS LADLE .60 .16 .30 .02 90 .076 .01 .01 .001 .000

Date: 10-09-14

Place: GARDEN GROVE, CALIFORNIA USA

A A ——

Signature:

On behalfof Catalina Cylinders

>




RECORD OF RESIDUAL HYDROCARBON TESTING
(In Accordance with Fed Spec. RR-C-901C)

Lot No. Serial Number Total Hydrocarbons Regulatory Level
(mg) Allowed (mg)
Al001 GV0003839 5.9 9.00

Certificate of Residual Hydrocarbon Testing are on file at Manufacturer.

Certifying Entity: South Coast Pollution Control

This record of Residual Hydrocarbon Testing is provided for informational purposes only, it is not to be
considered a part of the Certificate of Compliance and Test Report to which it is attached, and has not been
certified or verified by T.H. Cochrane Laboratories, Ltd.




CYLINDER 100% HARDNESS TEST

Cylinder type: S80.3 Lot number: Al001
Highest reading: Lowest reading: 61.4
Sample readings:

69.5 67.1 65.2 67.7 69.3 68.2 66.2 66 68 61.4

Hardness range (Rockwell B)
54 to 75
Catalina Cylinders certifies that all cylinders in the above lot number
manufactured by Catalina cylinder was 100% hardness tested per the
ISO 7866 (11.3) standard
Comments:
Inspected by:
Date: 10.03.14 Print: M. Alarcon
S ire:

QMF 06T

Issue No: 05

Issue date: 09/25/14







Record Of Hydrostatic Testing

In accordance CGA Pamphlet C-1

Manufacturer: Catalina Cylinders / Garden Grove Test Date: 3-Oct-14
Independent Inspector: T. H. Cochrane Labs Day: Friday
Time: 9:56 AM
Cylinder Type: S80-GV Test Station: # 4 Hyd ro
Test Pressure (T/P): 4500
Cylinder Cylinder Hydro Actual Total Perm Ratio Empty Full Volume Pass
Serial Lot Jkt  T/P  Expan Expan Perm/Tot Weight Weight Capacity .
Number Number Num  (psi) (cc) (ce) (%) (Ibs) (Ibs) (cu in)
GV0003839 AlO0O1 2 4500 64.4 0.0 0.0 31.20 55.85 683.79 PASS
GVv0003840 AI001 3 4500 64.3 0.0 0.0 31.25 55.90 683.79 PASS
GVv0003841 AI001 4 4500 64.3 0.0 0.0 31.30 5590 682.40 PASS
GVv0003842 Al0O1 5 4500 64.7 0.0 0.0 3120 5585 683.79 PASS
GVv0003843 Al001 6 4500 64.5 0.0 0.0 31.20 55.90 685.18 PASS
GV0003844 AIO01 2 4520 64.7 0.0 0.0 31.25 5585 68240 PASS
GV0003845 AI001 3 4520 66.0 1.3 20 31.20 55.85 683.79 PASS
GVv0003846 AI001 4 4520 64.7 0.0 0.0 3110 5580 68518 PASS
GV0003847 Al001 5 4520 64.8 0.0 0.0 3120 5585 683.79 PASS
GVv0003848 Al001 6 4520 64.8 0.0 0.0 3125 5595 685.18 PASS
GVv0003849 AI0O1 2 4520 64.4 0.1 0.2 31.20 5585 683.79 PASS
GVv0003850 Al001 3 4520 65.5 0.9 14 3120 5590 68518 PASS
GV0003851 AI001 4 4520 64.3 0.0 0.0 31.20 55.90 685.18 PASS
GVv0003852 Al001 5 4520 65.0 0.3 0.5 3120 5595 686.57 PASS
GVv0003853 AI001 6 4520 65.0 0.1 0.2 31.25 55.85 68240 PASS
GVv0003854 Al001 2 4520 64.4 0.0 0.0 31.25 55.85 682.40 PASS
GV0003855 Al001 3 4520 64.1 0.0 0.0 3125 5585 682.40 PASS
GV0003856 AI001 4 4520 64.4 0.0 0.0 31.20 5585 683.79 PASS
GV0003857 AI001 5 4520 65.0 0.0 0.0 31.20 55.85 683.79 PASS
GVv0003858 Al001 6 4520 64.8 0.0 0.0 3120 5590 685.18 PASS
GVv0003859 Al001 2 4500 64.6 0.0 0.0 31.20 55.85 683.79 PASS
GVv0003860 AI001~ 3 4500 65.2 0.8 12 3120 5585 683.79 PASS
GVv0003861 Al001 4 4500 64.3 0.0 0.0 3125 5585 682.40 PASS
GVv0003862 AIQ01 5 4500 64.6 0.0 0.0 31.25 55.85 682.40 PASS
GVv0003863 AI0O1 6 4500 64.7 0.0 0.0 3120 5590 685.18 PASS
GV0003864 AI001 2 4520 65.0 0.2 0.3 31.20 55,80 682.40 PASS
GV0003865 AI001 3 4520 64.6 0.0 0.0 31.20 55.80 68240 PASS
GVv0003866 AIO01 4 4520 64.5 0.0 0.0 31.25 55.85 68240 PASS
GVv0003867 AI001 5 4520 65.1 0.0 0.0 3125 5580 681.02 PASS
GVv0003868 AI0O1 6 4520 64.7 0.0 0.0 3110 5590 687.95 PASS
GVv0003869 AI001 2 4500 64.4 0.0 0.0 31.15 55.85 685.18 PASS
GV0003870 Al001 3 4500 64.1 0.0 0.0 31.15 5580 683.79 PASS
GVv0003871 AI0O1 4 4500 64.4 0.0 0.0 31.10 55.80 685.18 PASS
GVv0003872 AI001 5 4500 64.9 0.0 0.0 31.25 55.85 682.40 PASS
GV0003873 AI0O1 6 4500 64.2 0.0 0.0 31.20 5590 685.18 PASS
GVv0003874 AIOO1 2 4520 64.7 0.0 0.0 3110 5585 686.57 PASS
GV0003875 AI001 3 4520 65.6 0.9 14 3110 5580 68518 PASS
GVv0003876 AlOD1 4 4520 64.3 0.0 0.0 3115 5585 685.18 PASS
GVv0003877 Al001 5 4520 64.8 0.0 0.0 31.25 5590 683.79 PASS
GV0003878 AI0O1 6 4520 64.8 0.0 0.0 31.15 5590 686.57 PASS
GVv0003879 Al001 2 4500 64.4 0.0 0.0 3115 5590 686.57 PASS
GVv0003880 Al001 3 4500 64.3 0.0 0.0 3120 5595 686.57 PASS
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Record Of Hydrostatic Testing
In accordance CGA Pamphlet C-1

Manufacturer: Catalina Cylinders / Garden Grove Test Date: 3-Oct-14
Independent Inspector: T. H. Cochrane Labs Day: Friday
Time: 9:56 AM
Cylinder Type: S80-GV Test Station: # 4 Hydro

Test Pressure (T/P): 4500

Cylinder Cylinder Hydro Actual Total Perm Ratio Empty Full Volume

Serial Lot Jkt T/P  Expan Expan Perm/Tot Weight Weight Capacity
Number Number Num  (ps) (cc) (cc) (%) (Ibs) (Ibs) (cu in)

ass
or Fail

GV0003881 Al001 4500 64.5 0.0 0.0 3125 5595 68518 PASS
GVv0003882 Al001 4500 65.0 0.0 0.0 3120 5585 683.79 PASS
GVv0003883 Al0O1 4500 64.5 0.0 0.0 3125 5595 68518 PASS
GV0003884 Al001 4500 644 0.0 0.0 31.25 5585 68240 PASS
GV0003885 Al001 4500 64.4 0.0 0.0 3120 5595 686.57 PASS
GV0003886 Al001 4500 64.3 0.0 0.0 31.05 5580 686.57 PASS
GVv0003887 Al001 4500 64.8 0.0 0.0 31.20 5590 685.18 PASS
GV0003888 Al001 4500 64.6 0.0 0.0 3110 5580 685.18 PASS
GVv0003889 Al001 4520 644 0.0 0.0 3120 5590 685.18 PASS
GVv0003890 AI001 4520 643 0.0 0.0 3110 5590 687.95 PASS
GVv0003891 AI001 4520 64.4 0.0 0.0 3120 5585 683.79 PASS
GV0003892 AI001 4520 64.8 0.0 0.0 31.05 5585 68795 PASS
GVv0003893 Al001 4520 64.4 0.0 0.0 3120 5585 683.79 PASS
GV0003894 Al001 4500 64.5 0.2 0.3 31.20 5595 686.57 PASS
GV0003895 Al001 4500 65.5 0.8 1.2 3120 5590 685.18 PASS
GV0003896 Al001 4500 64.4 0.0 0.0 3120 5585 683.79 PASS
GVv0003897 Al001 4500 647 0.0 0.0 3110 5590 687.95 PASS
GVv0003898 Al001 4500 646 0.0 0.0 3130 5590 68240 PASS
GV0003899 Al001 4520 64.4 0.0 0.0 3125 5595 68518 PASS
GVv0003800 Al001 4520 64.4 0.0 0.0 31.15 5580 683.79 PASS
GV0003901 Al001 4520 643 0.0 0.0 3125 5590 683.79 PASS
GVv0003902 Al001 4520 65.0 0.0 0.0 3125 5580 681.02 PASS
GV0003903 Al001 4520 64.0 0.0 0.0 3125 5595 685.18 PASS
GV0003904 Al001 4520 64.6 0.1 0.2 31.10 5595 689.34 PASS
GV0003905 AI001 4520 65.3 0.6 0.9 3120 5585 683.79 PASS
GV0003906 Al001 4520 644 0.0 0.0 31.10 5580 687.95 PASS
GV0003907 Al001 4520 65.0 0.0 0.0 3125 5585 68240 PASS
GVv0003908 Al001 4520 645 0.0 0.0 3125 5575 679.63 PASS
GVv0003909 Al001 4500 643 0.0 0.0 3120 5595 686.57 PASS
GVv0003810 AI001 4500 644 0.0 0.0 3125 5595 685.18 PASS
GV0003911 Al001 4500 64.4 0.0 0.0 31.20 5580 68240 PASS
GV0003912 Al001 4500 64.8 0.0 0.0 31.10 5585 686.57 PASS

GV0003913 Al001 4500 64.1 0.1 0.2 31.30 5585 681.02 PASS
GVv0003914 AIO01 4500 64.8 0.2 0.3 31.30 55.80 679.63 PASS
GV0003915 Al001 4500 65.3 0.9 1.4 31.30 5595 683.79 PASS

GV0003916 Al001
GV0003917 AI001
GVv0003918 Al001
GV0003919 AI001
GVv0003920 Al001
GVv0003921 Al001
GVv0003922 Al001

4500 644 0.0 0.0 31.15 5585 68518 PASS
4500 649 0.0 0.0 3120 5590 685.18 PASS
4500 639 0.0 0.0 3120 5585 683.79 PASS
4500 64.5 0.2 0.3 3115 5595 687.95 PASS
4500 64.3 0.0 0.0 3125 5590 683.79 PASS
4500 644 0.0 0.0 31.25 5585 68240 PASS
4500 649 0.0 0.0 31.30 5590 68240 PASS ; /7
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Record Of Hydrostatic Testing

In accordance CGA Pamphlet C-1

Manufacturer: Catalina Cylinders / Garden Grove Test Date: 3-Oct-14
Independent Inspector: T. H. Cochrane Labs Day: Friday
Time: 9:56 AM
Cylinder Type: S80-GV Test Staton: # 4 Hydro
Test Pressure (T/P): 4500
Cylinder Cylinder Hydro Actual Total Perm Ratio Empty Full Volume ass
Serial Lot Jkt T/P  Expan Expan Perm/Tot Weight Weight Capacity or Fail
Number Number Num (psi) (co) (cc) (%) (Ibs) (Ibs) (cu in)
GV0003923 AIO01 6 4500 64.3 0.7 1.1 31.20 55.90 685.18 PASS
GV0003924 Al001 2 4500 64.5 0.1 0.2 31.30 55.95 683.79 PASS
GV0003925 Al001 3 4500 65.0 0.5 0.8 31.25 56.00 686.57 PASS
GV0003926 AIO01 4 4500 64.3 0.0 0.0 31.25 5590 683.79 PASS
GV0003927 Al001 5 4500 64.7 0.0 0.0 31.25 55.85 682.40 PASS
GV0003928 AI001 6 4500 63.5 0.7 1.1 31.20 55.85 683.79 PASS
GV0003929 AI0O1 2 4520 64.4 0.0 0.0 31.20 55.85 683.79 PASS
GV0003930 AI001 3 4520 64.1 0.0 0.0 31.30 5590 68240 PASS
GV0003931 AI001 4 4520 64.3 0.0 0.0 31.20 5590 685.18 PASS
GV0003932 AlIOO1 5 4520 64.8 0.0 0.0 31.20 55.80 682.40 PASS
GV0003933 Al001 6 4520 63.7 0.2 0.3 31.20 55.85 683.79 PASS
GV0003934 AlIOO1 2 4500 64.2 0.0 0.0 31.35 56.00 683.79 PASS
GV0003835 Al001 3 4500 64.5 0.0 0.0 31.15 55.90 686.57 PASS
GV0003936 Al0O1 4 4500 64.4 0.0 0.0 31.20 55.90 685.18 PASS
GV0003937 AI001 5 4500 64.5 0.0 0.0 31.30 5595 683.79 PASS
GV0003938 Al001 6 4500 63.2 0.0 0.0 31.25 5595 685.18 PASS
GV0003939 AI001 2 4520 64.8 0.6 0.9 31.25 55.90 683.79 PASS
GV0003940 AI001 3 4520 64.4 0.0 0.0 31.20 55.95 686.57 PASS
GV0003941 Al001 4 4520 64.4 0.0 0.0 31.30 56.00 68518 PASS
GV0003942 AI001 5 4520 64.8 0.0 0.0 31.15 56.05 690.73 PASS
GV0003943 AlI001 6 4520 64.2 0.0 0.0 31.25 56.05 687.95 PASS
GV0003944 AI001 2 4500 64.7 0.1 0.2 31.20 55.90 685.18 PASS
GV0003945 AI001 3 4500 65.8 1.0 1.5 31.05 5590 689.34 PASS
GV0003946 Al001 4 4500 64.3 0.0 0.0 31.05 55.90 689.34 PASS
GV0003g47 AI001 5 4500 65.0 0.0 0.0 31.25 55.80 681.02 PASS
GV0003948 Al001 6 4500 64.1 04 0.6 31.10 5595 689.34 PASS
GV0003949 Al0O1 2 4500 64.6 0.1 0.2 31.25 5590 683.79 PASS
GV0003950 Al001 3 4500 64.4 0.0 0.0 31.20 5590 685.18 PASS
GV0003951 Al001 4 4500 64.5 0.0 0.0 31.20 55.80 68240 PASS
GV0003952 AIO01 5 4500 65.3 0.0 0.0 31.10 55.80 685.18 PASS
GV0003953 AI001 6 4500 63.6 04 0.6 31.10 5590 687.95 PASS
GV0003954 Al001 2 4500 64.7 0.2 0.3 31.25 55.90 683.79 PASS
GV0003g855 AI0O1 3 4500 64.4 0.0 0.0 31.20 5590 685.18 PASS
GV0003956 AI0O1 4 4500 64.5 0.0 0.0 31.25 5585 68240 PASS
GV0003957 AI001 5 4500 65.1 0.0 0.0 31.25 55.85 68240 PASS
GV0003958 AI001 6 4500 63.7 0.3 0.5 31.20 55.85 683.79 PASS
GV0003959 AlO01 2 4520 64.9 04 0.6 31.20 5580 68240 PASS
GV0003960 AI001 3 4520 65.7 0.9 14 31.20 55.85 683.79 PASS
GV0003961 AIOO1 4 4520 64.5 0.0 0.0 31.20 55.85 683.79 PASS
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RECORD 'F MECHANICAL PROPERTY TESTING Thursday, October 02, 2014

THE TENSILE TEST WAS CONDUCTED IN ACCORDANCE WITH THE REQUIREMENTS
OF (EN) ISO 7866

Manufacturer: Catalina Clinders/Garden Grove, Ca. Facility(M4002)

HT Lot# AIO01-ISO
Cylinder Type AS80
Cast # RS5
Hardness 0.
Material 6061-T6
Rate 1 0.11 in/min
Number of specimens in sample 2
0 Degree Pass/Fail (Enter P or F) P
180 Deg Pass/Fail (Enter P or F) P
Crush Test Pass/Fail (Enter P or F) P
. . YTS-
Thickness Width Area Load YTS UTS-load uTs Y%e
fin] [in] [in"2] [Ibf] [psi] {tbf] [psi] [%]
1 0.519 0.495 0.2569 12265.3 | 47742.5 13018.9 | 50675.8 18.7
2 0.511 0.509 0.2601 11930.9 | 45870.7 13399.6 51517.3 21.5

Tensile Test

14000
12000}

10000t

80001
|Specimen #

11
60001 2

Load [Ibf]

400071

20001

0.0 0.1 0.2 0.3 0.4 0.5 0.6 0.7 0.8 0.9 1.0 1.1
Strain 2 [%]

Values obtained comply/do not comply with approved drawing

INSPECTOR:_ | DATE: _




Certificat d'analyse / Om:_:omfﬁ?m_v\mmm

o SHA Page: 1 ; )
, Ref. client / CustomerRef. : Commande Rio Tinto Alcan / Rio Tinto Alcan Order % uﬂwhﬂm”mmﬂﬂummﬁw. :
USINE SHAWINIGAN |
R52309 - -
415-0319143-1 1100 Boul. St-Sacrement :
, Shawinigan :
Expédié &/ Ship to - Vendu & / Sold to - Quebec, Canada |
GON BW4 ,
CATALINA CYLINDERS ALCAN PRIMARY PRODUCTS OO_<_T>Z< LLC — — -
DIVISION OF ALUMINUM PRECISION PRODUCTS 6150 PARKLAND BLVD., SUITE 200 Date dexp. / Shipping Date: 2014-03-06 |
7300 ANACONDA AVE Connaissement/ Bill of Lading: 326-011442-085050 !
Liste d'exp. / Shiplist; 85050 |
GARDEN GROVE CLEVELAND,OH Faupement Equprent 1976989 m
' CA,United States 114 Alliage (AA) / Alloy (AA) 69276 (6061) |
2- b e Produit / Product : Aluminum Extrusion Ingot |
: 92841 o \K\_Nbub\_mmu P C- Matériel Client / Customer Part: )61-0 7.24"
W 14 Dimension : 184 MM DIA. X 5486 MM LONG
o 7.25 IN DIA. X 216 IN LONG
I \ Ty LT T
Analyse en % du poids / Analysis in % of weight Si i Fe Cu Mn Mg | Cr + Zn [ Ti | Bi . Ga
e I m , : ,,
No d'échantillon de coulée ! No Lot W Poids net (KG) W Poids net (LB} Piéces Pb i Sn f | u ,
Sample No of Drop | LotNo Net Weight (KG) Net Weight (LB) Pieces W T , - i -
W | |
o | ! ' - |
\Emhmmoéo 2,356 5,194 6 0.60 0.16 0.30 0.02 0.90 W 0076 | 0.0 | 0.000 0.01
| 0.001 0.000 ! ! , ,
114642501C 2,356 5,194 6 0.60 0.16 0.30 0.02 0.90 | 0076 0.01 001 0000 . 0.0
W 0.001 0.000 ! W , :
14642501C 2,356 5,194 6 060 | 0.16 0.30 0.02 0.90 0.076 |  0.01 0.01 , 0.000 |  0.01 ,
0.001 0.000 “ m ,
146425018 2,356 5,194 5 0.59 0.16 030 | 002 0.89 0076 : 001 ! 001 | 0000 , 0.01
0001 |  0.000 | , m
| | X
14642501C 1 0.60 0.16 0.30 0.02 090 0076 0.01 001 ' 0000 . oo1
b 0.001 0.000 ! ! !
1146425018 2,355 5,192 5 0.59 0.16 0.30 0.02 oss | 0076 0.01 0.01 0.000 7 0.01
, 0.001 0.000 ; |
' |
1 14642501C 1 060 016 0.30 0.02 0.90 0.076 001 00t | 0000 ' 001 |
W 0.001 °  0.000 | _ :
| | i |
fﬁ RN S H
Paquets :  Poidsnet: 24,955 | Fieces: G Tare: g 304 | Poids brut: KG 35,259
15 LB * 89 LB LB _
, m::&mm : Net Weight : 77,063 , Pieces : W 670 Gross Weight : 77,733

LES LINGOTS TRI-LOK 23KG, LES LINGOTS EN FORME DE 7, LES GUEUSES, LES LINGOTS DE LAMINAGE MIS AU REBUT ET AUTRES LINGOTS DE REFUSION  ONT TENDANCE A
FORMER DES CAVITES SUCEPTIBLES DEMPRISONNER DE LUEAU, POUR ELIMINER LUHUMIDITE AVANT LEUR EMPLOI DANS TOUT PROGEDE DE FUSION ET POUR PREVENIR LES
RISQUES D'EXPLOSION, LES LINGOTS DEVRAIENT ETRE SOUMIS A UN SECHAGE INTENSIF PAR CHAUFFAGE PRELIMINAIRE AVANT DE LES INCORPORER A DU METAL EN FUSION,

Tm. LOK 23KG INGOT, TEE INGOt. SOWws. SCRAPPED SHEET INGOT AN OTHER INGOT FOR REMELTING ARE PRONE TO THE FORMATION OF SHRINKAGE CAVITIES WHICH WILL
PERMIT ENTRAPMENT OF WATER, TO ELIMINATE MOISTURE PRIOR TO USE IN ANY MELTING OPERATION AND TO SAFEGUARD AGAINST POSSIBLE EXPLOSION HAZARDS. INGOTS
”MIOC_.U BE THORQUGHLY DRIED BY PREHEATING BEFORE LOADING THEM INTO MOLTEN METAL.

\ Michel OmS

L'EXACTITUDE DE CES ANALYSES EST DANS LES NORMES DES LIMITES COMMERC
THE ANALYSES HERE ARE ACCURATE WITHIN COMMERCIAL LIMITS.

Imprimé le 2014/03/06 11:23:13 GPC04075C V8
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